00000 O O O MENU BACK 00 ONEXT
5314 240A 02 KularszsoiZyrIxs (V/2)
POWER LINE EQUIPMENT (PART—2)
R HaRES EBER B FR @ & <t oW A5 ¥ ® &
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
14 | 0350 0160 828 [PW WASHER 2 [8x28x30
15 | 5310 2402 000 [3%°A")Lb V-BELT 1 |SC-35 HP-X
16 | 5310 2403 000 [7°'L—b PLATE 2
17 | K710 0108 020 [Fik"JLb BOLT 2 [M8x20(7T)
18 | 5310 2404 000 |TU¥3v7—A TENSION ARM 1
19 | 0350 0162 244 [PW WASHER 2 |22x44%x32
20 | 5310 4303 000 |7'yYa BUSH 2
21 | 0350 0161 240 |PW WASHER 1 [12x40x3.2
22 | A303 0112 001 |Fvk NUT 1 |M12
23 | A360 0101 202 |SW WASHER 1 |12(J1S258)
24 | 5310 2405 000 |7°-') PULLEY 1
25 | 0741 0005 200 |CYU4" RING 1 |H52
26 | 0750 0563 044 |A'7YvY BEARING 1 |6304DDU
27 | 0740 0002 000 |CYV4" RING 1 |s20
28 | 0834 0055 080 |—IL¥vy7° SEAL CAP 1 |55%8
29 | 3616 3027 000 |14 SPRING 1 NO.9240071~ 3E1)
29 | 5306 2415 000 |27")%" SPRING 1 ~N0.9240070 3E1)
30 | 5306 2431 000 |74¥— WIRE 1 NO.9240071~ 1)
30 | 5310 2406 000 |74¥— WIRE 1 ~N0.9240070 1)
31 | 3205 2005 000 |27°)v%" SPRING 1 [#38
32 | 5310 2407 000 |Lin'— LEVER 1
33 | 0691 0012 251 |9')y7° GRIP 1 |p12BFKE
34 | 0742 0101 200 |E)VY RING 1 |12
35 | 5306 2421 000 |7—A ARM 1
36 | 0562 0108 022 [E574vE"Y PIN 2 |p8x22
37 | 0350 0140 822 |PW WASHER 2 |8x22x16
38 | 0523 0108 000 |AFy7°E™Y PIN SNAP 2 |MEU'S

1) NO.29 - NO.30 I, &v MHUZ THIEEMOBEEMERH Y 57,
CM2103

09/07/08



0 0O O PAGE BACK 00000 O O O MENU BACK

5314 240A 02 FKularssuiayrixzs (V)2)

POWER LINE EQUIPMENT (PART—2)

Ri| WRERES BB i & FR fEsk| & = B R 5 % B &
NO. PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. [ REMARKS
39 | 5310 2408 000 |7°5V% % PLUNGER 1
40 [ A301 0112 003 |+vb NUT 1 [M12(3%&)

52 | 6120 2909 000 |9vvav RUBBER 1
53 | K814 0108 050 |Fik Lk BOLT 1 [M8x50(8T)
54 | A301 0108 003 |+vb NUT 1 |M8
56 | 5310 2431 000 |{1Vy1L—4 INSULATOR 1
57 | 5310 2435 000 |5 —hF1—7" TUBE 1
58 | 5310 2437 000 | *4)L34 BAND 2
CM2103 —22— 09/07/08




	NEXT: 
	MENU BACK: 
	PAGE　BACK: 


